
Good Life. Great Resources. 

DEPT. OF ENVIRONMENT AND ENERGY 

Jim Pillen, Governor 

CLEAN WATER STATE REVOLVING LOAN FUND PROGRAM 

CATEGORICAL EXCLUSION 

TO: All Interested Citizens, Government Agencies and Public Groups 

In accordance with the Nebraska Clean Water State Revolving Fund (CWSRF) environmental review process, 
which is based on the National Environmental Policy Act (NEPA), an environmental review has been performed on the 
proposed agency action below: 

This information reviews the environmental impact likely from a project. This project is planned to be federally 
funded wholly or in part through your tax dollars; therefore, you are entitled to take part in its review. If you have concerns 
about the environmental impact of this project, please provide them at this time. The Nebraska Department of Environment 
and Energy encourages public input in this decision-making process. 

PROJECT NAME: Wastewater Treatment Facility Improvements 
APPLICANT: Seward, Nebraska 
COUNTY: Seward 
POPULATION: 7,643 (2020 census) 
CWSRF PROJECT NUMBER: C318082 
ESTIMATED CWSRF PROJECT AMOUNT: 
ESTIMATED CWSRF LOAN FUNDS: 

$ 37,286,000 
$ 37,286,000 

The City of Seward, Nebraska is planning to install a three tank system for wastewater treatment of Intermittent Cycle 
Extended Aeration System (ICEAS) sequencing batch reactors (SBR). Installation of the SBR system will increase the level of 
wastewater treatment as well as the quantity of wastewater able to be treated. The SBR upgrade will necessitate the installation 
of four new dry pit suction lift pumps for raw sewage to accommodate the additional flow. Additionally, the ICEAS system 
requires finer solids screening at the headworks, which will necessitate a new fine screen at the SBR Building. Finally, new 
grit removal equipment and structures, including a vortex grit tank, grit pumps, and grit classifiers are to be installed, as the 
existing grit removal system is in poor condition and not adequately sized for the additional flows. 

This clearance is being issued based on the design information in the planning documents. Any changes based on 
loading for future industry will need to be approved separately, up to and including pre-treatment at either the Seward 
wastewater treatment facility (WWTF) or at any future industrial locations. The Department's ensuing National Pollutant 
Discharge Elimination System (NPDES) permit will be based on that future information, should it arise. The planning design 
criteria for Seward is summarized in the following chart, which will be refined in the design stage: 

Present Conditions Design 20 Year Conditions 
Population 7,797 9,802 
Average Wastewater Flow 0.79 million gallons per day (mgd) 1.48 mgd 
Peak Wastewater Flow 5.00 mgd 7.11 mgd 
CBOD, carbonaceous biological 1,695 lbs/day- 214 mg/L 2,578 lbs/day - 209 mg/L 
oxygen demand 
TSS, total suspended solids 3,322 lbs/day - 420 mg/L 4,711 lbs/day- 383 mg/L 
Ammonia 277 lbs/day - 35 mg/L 438 lbs/day-36 mg/L 

The WWTF at Seward discharges treated effluent to the Big Blue River under the NPDES permit NE0023876. 
Effluent discharges to surface waters are required to meet secondary discharge limitations which are as follows for their 
current NPDES permit expiring June 30, 2029. 

1 














